%
SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY

Solar Energy In Industrial Water &

Wastewater Management a

SHC Task 62

Final Management Report
92th ExCo Meeting, South Africa

Christoph Brunner
Task Duration: October 2018 — September 2022

Technology Collaboration Programme
by l2d



Presentation Overview

- Task Overview

- Task Work & Results
- Future Work

- Task Management

- Final Task Evaluation



Task Overview



Task ODbjective & Scope

Objective

The main objective is to improve the conditions and increase the applications
of solar driven separation and water purification technologies in industrial
applications to

* push the solar water treatment market,

« solve water problems at locations with abundant solar energy resources
[...]
Suifamethoxazole Medicago sativa L. 10 /L 50 525* Not reported  35° bananas
Trimethopcim Medicago saniva .. 10 g/l 50 e Not reported  235° walnut
17c-Ethinylestradiol Medicago saiva . 102/1. 50 289" Not reported  283° :itr.us and avecado
rult trees
* Concentrations are given in ug/kg _ pistachio
lowest potential for uptake table alives
almaonds
by p].ﬂl.'lt& table grapes
L.M. Madikizela et al. / Science of the Total Environment 636 (2018) 477-486 Fig. 2. Heat map showing the potential of the main crop species for CECs up-

take. The hizghest potential for uptake is indicated with dark red; the lowest
potential with dark green.

A. Christou et al. Environmental Research 170 (2019) 422—-432

SHAC

INTERNATIONAL ENERGY AGENCY



Subtask B — Results of D. B5 C/f;p;;

Concentration (ng/g) of target analytes found in lettuces and radish fruit
irrigated with untreated and treated UWW with solar processes, solar/H,0,
and solar photo-Fenton.

l Il Untreated UWW
[/ Treated UWW by solar/H,0,

Treated UWW by solar photo-Fenton

3,0

2,5

Lettuce leaves uptake (ng/g)
P N
ol o
1 1

Radish fruit uptake (ng/g)
5
1

Y

o
o
1

S o ] R
) & N < S > & XS S5 XS
S & §&§ & @& 8§ & 8 & &£ 5
O ¥ & ¢ §F £ & ¢ & ¢ &
> ¢« § & & 5 5 §& F 00~
& § § § & &é 4 & 3 3
< ‘ < 3
S s s & s 3 ¥ S & &
o & 8 & © IS §F
s P8 & $
L < i S
@ L
¢ N
<

Aguas et al., Environ. Sci. Technol. 53, 9705-9714, 2017 sm

T
INTERNATIONAL ENERGY AGENCY



Subtask B — Resultsof D.B5 =«#°°

_ Rsa
New EC regulation on water reuse

Tahle ! i | ak lai " | sassalita osad 1L A 2 e | T i i i saaibod
Minimu
i
ey e L177/32 Official Journal of the European Union 5.6.2020
ts for agricultural irrigation
A
REGULATION (EU) 2020/741 OF THE EUROPEAN PARLIAMENT AND OF THE COUNCIL
of 25 May 2020
B TSS Turbidity | Other

on minimum requirements for water reuse
(mg/g/) (NTUU)

(Text with EEA relevance)
C I Food cranc cansnmed raw where the adibhle nart ic | Nrin irrioation®* ar | I A Qm—nnd:‘-v I =10 <10 <10 =5 chioncﬂa spp.:
<1,000 cfu/l where
Article 2 there is risk of
aerosolization
Scope
D According to -

1. This Regulation applies whenever treated urban waste water is reused, in accordance with Article 12(1) of Directive

91/271EEC, for agricultural irrigation as specified in Section 1 of Annex I to this Regulation. f){l);::\le
" ’ . . : : —_— . 91/271/EEC’ Intestinal nematodes
2. A Member State may decide that it is not appropriate to reuse water for agricultural irrigation in one or more of its (helminth eggs): <1
river basin districts or parts thereof, taking into account the following criteria: ] L
((Annex I, . egg/l for irrigation of
(a) the geographic and climatic conditions of the district or parts thereof; Table 1) pastures or forage
(b) the pressures on and the status of other water resources, including the quantitative status of groundwater bodies as
referred to in Directive 2000/60/EC; | According to
(c) the pressures on and the status of the surface water bodies in which treated urban waste water is discharged; E::;T:;E C
(d) the environmental and resource costs of reclaimed water and of other water resources. ! Council
Directive ((Annex I,
Any decision taken pursuant to the first subparagraph shall be duly justified on the basis of the criteria referred to in that 912271/EEC | Table 1)
subparagraph and submitted to the Commission. It shall be reviewed as necessary, in particular taking into account climate of 21 May
change projections and national climate change adaptation strategies, and at least every six years taking into account river 1991
basin management plans established pursuant to Directive 2000/60/EC. concerning
urban waste
water
treatment
. . (OJ L 135,
It will enterinto force on June 2023 3051991,
40).

Courtesy of Pedro Simén: ESAMUR (Murcia, Spain) sm



Subtask B — Results of D.B5 #*°¢

«AAzs4
New EC requlation on water reuse 0

Table 4 Validation monitoring of reclaimed water for agricultural irrigation

Reclaimed Indicator microorganisms (*) Performance targets for the
water quality treatment chain
class (loge reduction)
A E. coli =50
Total coliphages/ F-specific coliphages/somatic =6.0
coliphages/coliphages(**)
Clostridium perfringens spores/spore-forming = 4.0 (in case of Clostridium
sulfate-reducing bacteria(***) perfringens spores)

= 5.0 (in case of spore-forming
sulfate-reducing bacteria)
(*) The reference pathogens Campylobacter, Rotavirus and Cryptosporidium can also be used for
validation monitoring purposes instead of the proposed indicator microorganisms. The following

logio reduction performance targets should then apply: Campylobacter (> 5.0), Rotavirus (> 6.0)

and Cryptosporidium (= 5.0).

(**) Total coliphages is selected as the most appropriate viral indicator. However, if analysis of
total coliphages is not feasible, at least one of them (F-specific or somatic coliphages) has to be

analyzed.

(***) Clostridium perfringens spores is selected as the most appropriate protozoa indicator.
However sporeforming sulfate-reducing bacteria is an alternative if the concentration of

Clostridium perfringens spores does not allow to validate the requested log10 removal.

Also risk assessment is required, but it’s
not currently defined

Courtesy of Pedro Simén: ESAMUR (Murcia, Spain) sm



Subtask C: System integration and
decision support for end user needs

Main Results & Their Importance

INTERNATIONAL ENERGY AGENCY



Subtask C — project team

Prof Mikel C Duke — Subtask Leader

* Victoria University

Dr Wei Yang

 University of Melbourne

Mr Mahdi Shahrooz A

* Victoria University (intern)

—
e

Ms Maedeh Nadimi

* Victoria University (intern) 3

SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY



Subtask C — Results of D. C1

Technology Review final draft completed
Report on technologies to be considered for
guidelines

IEA SHC Task 62 IEA SHC Task 62

Solar Energy in Industrial Water Solar Energy in Industrial Water
and Wastewater Management and Wastewater Management

Deliverable C.1: Report‘on tec hnologies

- considered for guidelines
to be considered for guidelines

Deliverable C.1: Report "
on technologies to be ]

B 8, et & 4 SERAERA Wi

&



Subtask C — Results of D. C1

Examples from 18 technologies in 9 categories

Solar thermal panels TRL3-TRLY
Membrane

Solar thermal distillation
desalination

SOLARDEW

CLEAN WATER SOLUTIONS

.

F Cubed, Australia

>

Direct solar
oxidation/
disinfection

CIESOL, Spain

%
SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY



Subtask C — Results of D. C2

Report on how water-energy nexus

In the industry

Status: Final draft submitted

IEA SHC Task 62

Solar Energy in Industrial Water
and Wastewater Management

Deliverable D.C2: Report
on how water-energy nexus
., concept is actually being

4 applied in the industry

IEA IHC TABK 82| Solar Energy

concept is actually being applied

Contents

IEA SHC Task 62

Solar Energy in Industrial Water
and Wastewater Management

Deliverable D.C2: Report on how water-
energy nexus concept is actually being
applied in the industry

Lavern T. Nyamutcws, Mikel C. Duke, Cagll Ozancoy, Wel Yang
Oste: April 2021
Report number, DO!

TAS GEAITE 6K MO £ AT ARIASATY WERE N8 ATENIE 87 LIS O e mmarien Trers)
Agweey DRA 8 M NOmIe” bTeL e Gl S0 masT) a0d Cosing TacReeugy Cotadaracee
Ty Gl TES, wAmIAh &0 LATECAN NiAR TS

1 s

%
SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY



Subtask C — Results of D. C2
A 4

Q ’) 5 1 Aerated Grit Primary Clarifiers

Removal Mo. 1 and Na.2

18t Stage Pura Oxygen
Aeration Tanks

Ma Hypo
Senaca River

— E .,-_-' Palymar Hauled To Landfil

Balt Filter
Progsas

INTERNATIONAL ENERGY AGENCY



Subtask C — Results of D. C2

Process
Screening
Grit removal
Sedimentation

Coagulation and
flocculation

Clarification
Flotation

Softening

Filtration

Desalination

Nutrients and
organic
removal/destruction

Disinfection

Adsorption

Aeration

Description

Screening is the first unit operation used at wastewater treatment plants (WWTPSs) for removing objects (e.g.,
plastics, rags).
Grit removal system is used to remove Grit (e.g., sand, gravel, and heavy solid materials).

Sedimentation removes settleable organic and floatable solids. Normally, 90 to 95% settleable solids, 40 to 60%
TSS, and 25 to 35% BOD is removed using this process.

Coagulation and flocculation destabilize dispersed particles, agglomerates, and particulate matter. This is
especially the case when attempting to remove particles of less than 50 ym in diameter.

Clarification removes suspended solids through gravity settling.

Flotation separates solid particle or liquid droplets from a liquid phase. Its main advantage over sedimentation is

the removal of small or light particles, which settle slowly.
Softening reduces the hardness of water by various processes such as chemical precipitation and ion exchange. It

can increase the lifetime of heat exchangers and reduce the encrustation of pipes.

Filtration reduces/removes particles dispersed in liquids. It involves using a filter (such as a membrane, or a
packed bed filter) to reject the unwanted substances/contaminants while others pass through the pores of the filter.

Desalination can be performed through two technologies: thermal desalination and membrane desalination.

A few examples of large-scale thermal desalination technologies include multi-stage flash distillation (MSF), and
multi-effect distillation (MED). A few instances of desalination technologies include reverse osmosis (RO),
membrane distillation (MD).

It can be performed biologically or using photocatalysis. The biological nutrients and organic removal process
removes organics, nitrogen and phosphorus from wastewater using microorganisms.

In photocatalysis, catalysts are used to absorb the light to initiate the chemical reactions.

Disinfection destroys or removes the pathogens. There are three main types of disinfection namely, heat
treatment, ultraviolet radiation, and chemical treatment (using oxidizing agents such as chlorine and ozone)

Adsorption removes organics that are not removed by other processes. It can also be utilized for dechlorination of
wastewater before final discharge.

Aeration removes volatile organic chemicals, dissolved gases; and oxidizes iron and manganese.

Integrated with Solar
thermal or photon

X

A ¥ ¥ ¥ % X X %

AN

Photocatalysis

X %X <

%
SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY



Subtask C — Results of D. C2

Solar-powered MD
‘:.d' v DCMD
. )__lel » Permeate

Feed

Solar-powered multi-effect distillation (MED)

Feed preheated by the vapor from the last stage

Iy

> > >
Steam E Vapor Vapor E Vapor

Brine discharge, Brine discharge Brine discharge

Distilled water

Solar Photocatalysis
I'//\

—

(c)
Schematic of three different photoreactors: a) PTC, b) CPC and c) IPC

52

Solar-powered multi-stage flash (MSF) distillation

5@“ > vacuum [ vstum [* Vacuum
<

w| |- Mt

| | Distillate

== Pe—2]

Solar-powered reverse osmosis (RO)

Working fluid

;% Brine

High pressure
Turbine pump RO

Condenser v

Brine

—
Feed Preh d Feed

_Solar disinfection
ng :l‘go“e’ﬂ:aum inhabitants Fortiizers
Quantity = 4830 m3/ day |
T
Lo — T

Reservoir desinfection =2
5
Concentrating panels of the Drip irrig t =S
lar rad for disinfection of pomegranates -
he ApR by action of UV
o and thermal acti

SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL ENERGY AGENCY

Fresh water
>



Select only user adopted cases of solar
thermal+water treatment

Solar thermal desalination

« Sundrop Farms, Australia (agricultural production)

* F Cubed solar stills, Australia (clean water for
small/remote communities)

Solar disinfection of wastewater for
agricultural irrigation

- Aguas de Portugal for irrigation of Pomegranate

https://www.adp.pt/en/

53 SOLAR HEATING & COOLING PROGRAMME
INTERNATIONAL E NCY


http://www.sundropfarms.com/
https://www.adp.pt/en/
http://www.fcubed.com.au/

Subtask C- Results of D. C2

oS

Small number of industry led examples

Trials underway (practical value TBC)

Solarvap Flamingo
(solar-powered evaporation system that (launched in Australia as a solar-powered
produces distilled water) water treatment technology)

\y

)

Bih o\ A

i

ST .
The FIamingogwater treatment unit uses

highly reflective curved mirrors to focus
solar irradiation to produce distilled water
The first unit of solar evaporation system designed by Condorchem and to obtain a dry sIurry output.

Envitech. (Image taken from Solarvap Video Reflective curved mirrors (Snapshot photo taken from JWA
link: https://www.youtube.com/watch?v=4E-KFkH IF4&feature=youtu.be) video: https://youtu.be/mDWDKfC5Zdk)

%
INTERNATIONAL ENERGY AGENCY



https://www.youtube.com/watch?v=4E-KFkH_IF4&feature=youtu.be
https://youtu.be/mDWDKfC5Zdk

Subtask C — Results of D. C2

Key findings — purpose of selection of solar water treatment:

1. Lack of availability of fresh water, and abundance of impaired water
source;

2. Direct demonstration of value from system output (including the water
itself, agricultural output);

3. Fit for purpose technology complexity;
Assurance/control of the quantity and quality of the water supplied; and

5. Apparently best technology option, where solar availability is first factor,
while other selection factors include relative simplicity and scalability.

e

For large scale thermal, simultaneous heat generation may have
been a deciding factor

ELEcTRICITY

uuuuu

Small scale: simplicity

http://www.fcubed.com.au/  www.sundropfarms.com

el
INTERNATIONAL ENERGY AGENCY


http://www.sundropfarms.com/
http://www.fcubed.com.au/

Subtask C — Results on D. C3

Guidelines for Adopting Solar-Thermal and Photon Energy in Water
and Wastewater Treatment Processes

Status: First draft submitted

IEA SHC Task 62

Solar Energy in Industrial Water
and Wastewater Management

Deliverable C.3: Guidelines
for Adopting Solar-Thermal
and Photon Energy in Water
and Wastewater Treatment
Processes

IEA SHC TASK 62 | Solar Enerqy in Industrial Water and Wastewater
Management

S L S P

IEA SHC Task 62

Solar Energy in Industrial Water
and Wastewater Management

Deliverable C.3: Guidelines for Adopting
Solar-Thermal and Photon Energy in Water
and Wastewater Treatment Processes

Mahdi Shahrooz, Maedeh Nadimi, Wei Yang, Mikel C. Duke

Date: November 2022

Report number, DOI

The contents f s recort 50 ot necessany rEfect Me viewpolnts or pONKiES of the Infematonal Energy

Agency (1EA) e ¥s memoer countries, Me (EA Saler Hearng and Cooling Technalegy Colenovanan
Erogramme (SHC TOF) memeers cr the parmicating researchers.

Contents

ot '
' '
11 Task &2 and Sublask C cvariew 1
12 Ovardew of ha C3 Rapart 2
2z Culdelnes for end- In adopding wactowator

2.1 Analysis of the reference companies curmendy using the integrased solarhermal nergy in ter

waleriwasicwates reaiment pocesses 3
22 Plant design and ecanamics af integraling he solar-hermal energy in the process of inlerest 4
221 S2Ig of e MM FrO0ESS SMENS fof e ST Regated WalerITeaiment pmOess. 4

223 Spnnfc reOUTETENIE of I SOIATTEEYIING WARMASIATI TRIIMEN PIOCeS5es Baged on their
state of developmant

223 Profit functian eaiculation and aconcmi viabiity B

T Guldslinec for taaknciogy-provider pompaniec In Invecimant, devalopmant, and provicion af

Broguntc and arvicec for Ehe colar-integratsd prose! 10
3.1 Market analysis: acihe and potental demand w0
32 Reference companies, compettion, and market gaps 0l

33 Combined esanamic analysis of the selected solarnlagrated walerwasbewaler reatment processes 12

331 Saing of e man pracess elements for e sclar néegraled waberlesimen process. 2
332 Soedlc requrements of e eaiment Cased
on thek siaie af devecpmens. I
333 Ternnokgy-prver B TUnCIon Caleualion and sconowie VAN "
4 appendix: The teonminel guidaiines orating it watar
1
41 Evalualion of the fatal availatie energy mm suvight al @ givers ragian s
42 Selectian of he walertwasienaler Faziment process =0
43 Selectian of he anergy capluring uni =
431 Enemy caphuring unis for ihermaly-driven walar iraaiment processes. =
432 Eneqycaphring unls for prassure-driven wal ealmant procaases =